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Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm — -40 dBm
. L PV . _ i A W S
-50 derr -50 dBm
ol ——
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.97141 MHz -57.31 dBm -44.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.98284 MHz -56.45 dBm -43.45 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.44419 MHz -56.72 dBm -43,72 dB 860,000 MHz 1,000 GHz 100.000 kHz 951.50616 MHz -57.34 dBm -44,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.19 dBm -33.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.88 dBm -32.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90376 GHz -42.14 dBm -29.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -41,95 dBm -28.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -42,17 dBm -29.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.73207 GHz -42,27 dém -20.27 d&
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
K ~ amasnaniiaa ¥ PEE W S,
-50 dBm A e
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.46200 MHz -55.88 dBm -42.88 dB
860,000 MHz 1.000 GHz 100.000 kHz 971,05298 MHz -57.28 dem -44.28 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.19 dbm -32.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.86039 GHz -42,05 dBém -29.05 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.71607 GHz -42.27 dém -29.27 d&
i
JL J
Date: 3. 12:40:1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 10MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
-20 dBr 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
" v S BERRC WP R 4 - -~ g, e ™
50 dem . 50 dBm
ey el
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz | || Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 620.50387 MHz -57.56 dBm -44.56 B 30.000 MHz §15.000 MHz 100.000 kHz 810.21671 MHz -57.07 dBm -44.07 dB
860,000 MHz 1.000 GHz 100.000 kHz 986.26125 MHz -57.28 dBm -44,28 dB 860,000 MHz 1.000 GHz 100.000 kHz 986.53445 MHz -57.05 dBm -44,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -46.53 dBm -33.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.79 dBm -32.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.06 dBm -29.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -42.07 dBm -20.07 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.72457 GHz -42,31 dBm -29.31 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71857 GHz -42.15 dBm -29.15 dB
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
i e IR VR R,
1 P
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 208.00903 MHz -57.33 dBém -44.33 dB
860,000 MHz 1.000 GHz 100.000 kHz 890,20660 MHz -57.09 dem -44.09 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.61 dBm -32.61 dB
3,000 GHz 7.000 GHz 1.000 MHz 6,99925 GHz -42,15 dBém -29.15 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.91877 GHz -42.14 dBm -29.14 d&
i
JL J
Date: 3. 12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 26 / 15MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 ddne_SPURIOUS |INE aBS paks 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. e e MU S B - i M S
-50 derr -50 dBm
Y -
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 778.52431 MHz -57.54 dBm -44.54 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.30339 MHz -57.46 dBm -44.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.54315 MHz =-57.22 dBm -44,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 977.77074 MHz -57.37 dBm -44,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -45.86 dBm -32.86 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -45.10 dBm -32,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -42.12 dBm -29.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92776 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.92127 GHz -42.20 dBm -29.20 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91227 GHz -42,34 dBm -20,34 d&
_— —_—
)i 2 )i w
L JL ) L L J
Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
v ~ —— it IR S N
-50 dBém
-
juansuyintes
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz £13.01309 MHz -56.68 dBm -43.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 996.61779 MHz -57.33 dem -44.33 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -45.65 dBm -32.65 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.89326 GHz -42,09 dBém -29.09 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73407 GHz -42.33 dBém -29.33 d&
i
JL J
Date: 3.
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ssamon . FCC RADIO TEST REPORT Report No. : FG371211B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0099
40 Normal Voltage 0.0031
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0075
-20 Normal Voltage 0.0099
-30 Normal Voltage 0.0139
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0091

Note: Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

TEL : 886-3-327-3456 Page Number 1 A8-29 of 29
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ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 38

Peak-to-Average Ratio

Mode

LTE Band 38 / 20MHz
Mod. QPSK 16QAM
RB Size Full RB

Middle CH 4.61

64QAM 256QAM Limit: 13dB
Full RB Full RB Full RB Result
5.51 6.23 6.41 PASS

LTE Band 38 / 20MHz / QPSK LTE Band 38 / 20MHz / 16QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cbm_ Offset 12,60 db Ref Level 30.00 dbm  Offset 12,60 b
o Att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP

@152 view @152 view

i =

o, — o,

X,
N
0.0 0.0
1E T 1E \‘
Y \
| 3

E-04 | 1E-04:

E "l - 160
oF 2,595 GHz Mean Pwr + 20.00 di oF 2,595 GHz Mean Pwr + 20.00 db

Ci y G Distribution Function Samples: 130000 Ci y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2162 cbm  27.02 dbm 5.20 dB 2.35 dB 4.03 dB 4.61 dB 4.96 dB Trace 1 | 2066 cbm  27.01 dbm 5.15 dB 2.93 dB 4.72 dB 5.51d8 5.94 dB
e e
[T )

LTE Band 38 / 20MHz / 64QAM

LTE Band 38 / 20MHz / 256 QAM

Middle Channel / Full RB

Spectrum 3 Spectrum 3
Ref Level 30.00 cbm_ Offset 12,60 db Ref Level 30.00 dbm  Offset 12,60 b
ko att 0de  AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
@152 view @153 view
T T
o o, —
0.0 0.0
5
R
1E4 3 1E4
i IS
5 5
E-04- B E-04- L
] \
E-0: t 3 1E0 -
IL \ |
oF 2,595 GHz i Mean Pwr + 20.00 di oF 2,595 GHz Mean Pwr + 20.00 db
Ci y G Distribution Function Samples: 130000 Ci y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19.75 bm 27,00 dbm 5 db 3.16 0B 5.07 dB 6.23 dB ©.50 dB Trace 1 | 17.65 cbm 2542 dbm 7.77 dB 3.16 dB 5.13 dB 6.41 dB 7.10 0B
— ——
[T

TEL : 886-3-327-3456 Page Number 1 A9-1 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

26dB Bandwidth

Mode

LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz

S5MHz 10MHz

15MHz

20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH

499 | 4380 9.67 | 9.67

14.21

15.26

18.82 | 19.30

Mode

LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz

5MHz 10MHz

15MHz

20MHz

Mod. 64QAM |256QAM | 64QAM | 256QAM

64QAM | 256QAM | 64QAM | 256QAM | 64QAM

256QAM

64QAM

Middle CH

4.88 5.17 9.81

9.77 | 14.15

14.36

256QAM

18.66 | 18.82

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

— = o
Spectrum v v
Ref Level 30.00 dém  Offset 1280 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 15.96 dBm| ™Il 19.21 dBm|
20 g8 . 2.59593900 GHz 20 d8 2.59296200 GHz,
26.00 dB ndB 26.00 dB
- i LY, e e 1.985000000 MHZ, 1048 Mo o B 5000000 MHZ,
- { 520.7 b T Q factor 540.7)
/ |
0 dBm: ‘ T 0 dem + )
] ] |
10 dBm r” . -10 dBm v :
04 / Iy 0 de f \
20 dgm = - 20 dBm L
20 e A VAT, nw L _fr,\ v . o~
-30 dbm 50 dam———
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 2,595939 GHz 15.95 dBm ndB down 4.995 MHz ML 1 2.552062 GHz 14.21 dBm ndB down 4,795 MHz
T1 1 2,592483 GHz -10.21 dém ndé 26.00 dB T1 1 2.592572 GHz -11.87 dém ndé 26.00 d8
T2 1 2,597468 GHz -10.17 dém  factor 520.7 T2 1 2.597368 GHz -11.55 dem  factor 540.7
GHINNRND e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

e = =
Spectrum v v
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.42 aBm| LY
. 2.5929620 GHZ| o
= | 26.00 dB 20da - ; % nde R 26.00 d8
a0 v Yk . 9.670000000 MHZ 1048 ARV T e v T 9.670000000 MHZ]
| 268.1 b 7 \ 268.5
\ / 4
0 dBm: t L 0 dém L +
¥ 3 ¢ i
10 dBm 7 { -10 dém: 7 T
J - / \
- \ A |
20 dBe: 20 dBm—t=— ¥
dBm —— s T
-30 dBm -30 dém
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML l 2,592962 GHz 17.42 dBm ndB_down 9.67 MHz ML 1 2.505239 GHz 17.26 dam nd8 down 9.67 WHZ
TL 1 2,590185 GHz -6.28 dBm nd8 26.00 dB T1 1 2.550165 GHz -8.86 dBm nd8 26.00 dB
T2 1 2,599855 GHz -8.74 dam qQ factor 266.1 T2 1 2509835 GHz -8.43 dam qQ factor 268.5
HNND e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 38

= trum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.94 dBm) 14.13 dBm)
" 2.5964390 GHz N 2.5967380 GHz]
= Ty nde 26.00 dB)| @ 26.00 dB|
g M J - P Y 14.206000000 MHZz 0d At 15.255000000 MHz
* 7 v Q factor \ 182.8) b / 170.2
[
0 dBm: . 0 dam +
-10 dBm i Y -10 dBm: ¥
I \ - |
20 dBm - — 20 dgm: <
PN L PV N v ""‘.,"\—'.'V LS PPN -— PN AN
PPy e VA vaY
3 4 -30 dem
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | Y-value | Function | Function Result
ML f 2.596439 GHz 14,94 dBm nd8 down 14.206 MHz ML 14.13 dam nd8 down 15,255 MHz
T1 1 2,587957 GHz -9.85 dBm nd8 26.00 dB T1 L 2,586848 GHz -11.87 dam nd8 26,00 d8
T2 1 2.602163 GHz -11.02 d8m Q factor 182.8 T2 1 2.602103 GHz -12.08 dém Q factor 170.2
8 JL J e JL J v

TEL : 886-3-327-3456 Page Number 1 A9-3 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 38

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.60 dBm) ™M1[1] 12.06 dBm)
2.5967180 GHz 2.5929220 GHZ]
20 20
26.00 dB nd 26.00 dB
» E o A Jewls A 18.821000000 MHz " at a B ~e s 10.301000000 MHz
W | 1 Q factars” l 138.0 e i YA 1= A, d“’;n..mrﬂ‘" " 134.3
|
o d I | 0 di | .
J L \ \
10 df 3 : -10 =
20 d + \.ﬂ 20 d
A AP g U VAP aninin 2, P
e Ve v A A T
UAY T V/ -, s "~
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,596718 GHz 13.60 dBm nd@ down 18.821 MH2 M1 2.592922 GHz 12.86 dBm nd@ down 19,301 MHZ
T1 1 2,585529 GHz -12.59 dbm nd8 26.00 dB T1 L 2.585689 GHz -12.53 dbm nd8 26,00 d8
T2 1 2.604351 GHz -13.58 dam Q factor 138.0 T2 1 2.604599 GHz -13.12 dém Q factor 134.3
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.43 dBm)
2.59618900 GHz 2.5917630 GHz
= m\B"‘ 26.00 dB @ ‘\ 26.00 dB
» A | Bul, " 4.875000000 MHz " A v Al 9.810000000 MHZ|
10 ] = = 7 ” ?{1.‘..|‘f‘r’ﬁ"“‘ 532.5 0 7 Q factor \l 264.2
od : 0 d 2 )
] - 1
-10 d - — -10 de -
20 d —— = s
. | 1T
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,596189 GHz 13.52 dsm ndB_down 4.875 MHz M1 2.591763 GHz 14,43 dBm ndB_down 9,81 MHZ
TL 1 2,592592 GHz -12.41 dbm nd8 26.00 dB T1 L 2.550005 GHz -11.30 dbm nd8 26.00 dB
T2 1 2,597468 GHz -12.48 dBm Q factor 532.5 T2 1 2.599815 GHz -11.39 d8m Q factor 264.2
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 12.05 dBm)
2.5 2.5965580 GHz
= s 26.00 dB| @ Mi  ndB 26.00 dB|
» o oy S 14146000000 MHz| " A A LT 18.661000000 MHz
o 7 Y A 183.8 n T S T A X [V \ 139.1
od | 0 di { A
| i 1
10 df ¥ -10 o |
v b [
20 d 1 '\ 20d 4
P N WY AT T W | I T o Mpand S\
. | ad'am “ ) .
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,599915 GHz 13.58 dBm nd@ down 14.146 MH2 M1 2.596558 GHz 12.85 dBm nd@ down 18,661 MHZ
TL 1 2,587927 GHz -11,90 dBm nd8 26.00 dB T1 L 2.585649 GHz -13.37 dam nd8 26.00 dB
T2 1 2,602073 GHz -12.81 dém Q factor 1B3.8 T2 1 2.604311 GHz -11.20 d8m Q factor 139.1
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 38

Middle Channel / 5SMHz / 256QAM

Middle Channel / 10MHz / 256QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 11.22 dBm) ™M1[1] 12.90 dBm)
2.59967100 GHz N 2.5910240 GHZ]
= nd 26.00 dB @ i nd 26.00 dB
104 Bt 5.165000000 MHz| 10 4 Ly - - 9.770000000 MHZ|
b T T 502.2) b 7 v g - 265.9
0d8 \ 0 d |
/ I
-10 dBm -10 dBm: £ -
20 dam = —S 20 dBm d \
|~ R | A (Ve _
-30 dem 56 e ——
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.593671 GHz 11.22 dam nd8 down 5,165 MHz ML 2,501024 GHz 12.30 dam nd8 down 9.77 Wz
T1 1 2,592243 GHz -14.76 dBm nd8 26.00 dB T1 L 2,500185 GHz -14.19 dm nd8 26,00 d8
T2 1 2,597408 GHz -14.56 dBm Q factor 502.2 T2 1 2.569955 GHz -14.08 dBm Q factor 2
~ I 4 - S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.90 dBm) ™M1[1] 11.29 dBm)
2.5984170 GHz 2.5975570 GHz]
20 20
Ny 26.00 dB i ndB 26.00 dB
w0 BwE, p 14.356000000 MHz 0d ¥ Bw 18.821000000 MHz|
* ,'ﬂ oS AT Oactag "f‘ 181.0) b P I 138.0
0 0 de J
] ]
-10 d8 + -10 d8i “+ J’
m m T ¥
20 dam } 20 dBm i’ )
\
s P T b e
26, R o o T
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.598417 GHz 11.90 d8m nd8 down 14.356 MHz ML L 2.507557 GHz 11.29 dam nd8 down 18,821 MHz
T1 1 2,587927 GHz -14.78 dm nd8 26.00 dB T1 L 2,585569 GHz -14,52 dm nd8 26,00 d8
T2 1 2,602283 GHz -13.73 dém Q factor 1B1.0 T2 1 2.604391 GHz -14.69 d8m Q factor 138.0
L )i J - L JU J ) .
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Occupied Bandwidth

Mode

LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz

S5MHz 10MHz 15MHz

20MHz

Mod. QPSK
Middle CH -

16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM

QPSK

16QAM

Mode

4.50 4.51 9.03 9.07 | 1343 | 13.43

17.86

17.90

LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz
Mod. 64QAM

3MHz
256QAM

5MHz 10MHz 15MHz

20MHz

64QAM | 256QAM

Middle CH -

64QAM

256QAM | 64QAM | 256QAM | 64QAM | 256QAM

64QAM

256QAM

4.49 4.46

9.03 9.03 | 13.55 | 13.49

17.90

17.78

LTE Band 38

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Spectrum 3 Spectrum 7
Ref Level 30.00 dém  Offset 1280 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 14.76 dBm| ™Il 5
20 g8 2.59500000 GHz 20 d8 . 5
Occ By 4.495504496 MHz| y OccBw 4.505404505 MHz
~ O T | e P gy e ) 1 e N
10d ‘ 104d =
! 1 T ‘I
0 dem { N 0 dam. 4 ;
/ \ { \
10 dBm - -10 dBm -
/ A { \
20 dBm i+ A — 20 dem —17 ~ A r
Py i N i WL e ATV [ RN
-30 dém -30 dem —
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 2,595 GHz 14.76 dBm ML 1 2.555559 GHz 15.30 dBm
T1 1 2.5927522 GHz 9.39 d@m oce Bw 4.495504496 MHz T1 1 2.5927522 GHz 7.87 dam oce Bw 4.505494505 MHZ
T2 1 25972478 GHz 7.78 dém T2 1 2.5972577 GHz 8.97 dBm
GHININRD we

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

" G T G
Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @10k Max
LY 16.50 aBm LY an
20 g8 2.5958190 GHZ| 20 d8 G
N . X cBw _ 9.030969031 MHz ¥ Occ B . 9.070929071 MHz
o Al T2 o Y PN Iy g N 32
0 ¥ 3 10 - v
/ \ f \
0 dom f ! 0 dam. / |
\ | |
10 dBm: T -10 dBm: -
A ! \
20 d&m — + 20 dBm—— o = ]
et o - L S —— —~_/
-30 dém -30 dem
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 2,595819 GHz 16.50 dBm ML 1 2.593482 GHz 15.59 dem
TL 1 2,5904645 GHz 10.99 dBm Oce Bw 9.030965031 MHz T1 1 2.5905045 GHz 10.10 dBm Oce Bw 9.070929071 MHz
T2 1 2,5994955 GHz 10.15 dém T2 1 2.5995754 GHz 9.99 dam
GHINNRND e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 38

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

= trum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 16.93 dbm)| MI[1] 29 aBm)
. 2.5904150 GHz N 2.5 20 GHZ,
= X 13.426575427 MHz @ 13.426573427 MHz
! . A
1 ST ANGS YR e L
{ /
0 dBm: 1 0 dam .
10 dBm - -10 dBm -
/ /
20 dem o et = - o
LTASA AAN. i S . St o Arnavon,
Za0 dem : 3 dem— ke Vi
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500415 GHz 16.33 dam ML 2.503202 GHz 15.29 dam
T1 1 25862067 GHz 8.69 dBm Oce Bw 13.426573427 MHz T1 L 2.5852867 GHz 9.53 dBm Oce Bw 13.426573427 MHz
T2 1 2.6017133 GHz 9.97 dam T2 1 2.5017133 GHz 8.50 dam
L L J L.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.99 dBm) ™M1[1] 1 3 dBm)
- 2.6000750 GHz - 2.5996750 GHZ]
o 17.862137862 MHz Odd Bre _ 17.902097902 MHz
104 - e AN WA .5 0d . b f o BE
[ v - - l T \; % i
\
od { l\ 0 d I\
10 d - - -10 di -
I f b
| \ / \
—— 20d
W, AN S I A N v A N R
WA e v ha PUAST
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600075 GHz 14,99 dam ML 2.509675 GHz 13.23 dam
T1 1 2586049 GHz 9.43 dBm Oce Bw 17.882137862 MHz T1 L 2,5850889 GHz .08 dBm Oce Bw 17.902097902 MHz
T2 1 2.6039111 GHz 9.30 dam T2 1 2.503991 GHz 9.6 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] aBm) 14.61 dBm)
- 2.59600900 GHz - 2.5978370 GHZ]
Ok Bre 4.485514486 MHz - 9.030969031 MHZ
10d B T B N 104 7 —
od | 0 di [
I 1 ] |
‘\ -10 di
L ] \
20d ~ v~
A N gy PN VN NN Y
WS P, A h e
-3
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596009 GHz 13.34 dam ML 2.507837 GHz 14.61 dam
T1 1 2,5927522 GHz 8.51 dBm Oce Bw 4,485514456 MHz T1 L 2,5005045 GHz 9.20 dBm Oce Bw 9.030969031 MHz
T2 1 2.5972378 GHz 7.61 darm T2 1 2.5995355 GHz 9.33 dam
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum

Ref Level 30.00 dém  Offset 1280 dB & RBW 300 kHz

pectrum

Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
12.69 dBm) ™M1[1] 12.09 dBm)
- 2.5995250 GHz - 2.5963990 GHZ]
13.546450546 MHz 17.902097902 MHz
T1 T2
d 4 1n 2
0 f P 10 o e T i
od i 0 ‘J
10 df / \ 10 di l\
- T T : T v
20 d - 4 20 d -
AN ‘\,"\ n N A \ 1~ A
e A W S ~ N VS i, A
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.599535 GHz 12,69 dam ML 2.505399 GHz 12.89 dam
T1 1 25862268 GHz 8.67 dBm Oce Bw 13.545453545 MHz T1 L 2,5860889 GHz 7.13 dm Oce Bw 17.902097902 MHz
T2 1 2.6017732 GHz 8.79 dam T2 1 2.503991 GHz 7.88 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A9-8 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 38

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum = i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.02 dBm) ™M1[1] 13.07 dBm)
- 9464000 GHZ - _ 2.5934620 GHZ]
Occ B 5544456 MHz Occ B 9.030969031 MHZ
104 104 T re) A _
10 A 10 2 P v
0d8 0 d ’
-10 dBm -10 dBm L
20 dBm . 20 dBm
Y " "
A, v SR . _ |
SngB- / | -srdiin
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50464 GHz 11.02 dam ML 2.503462 GHz 13.07 dam
T1 1 2,5927622 GHz 4.91 dBm Oce Bw 4,455544456 MHz T1 L 25005045 GHz 6.44 dBm Oce Bw 9.030969031 MHz
T2 1 2.5972378 GHz 6.17 dam T2 1 2.5995355 GHz 7.54 darm
-
4 S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
10.87 dBm 11.00 dBm)|
2.5921530 GHz 2.5946800 GHZ]
20 20
- 13.486515487 MHz 17.782217782 MHz
10 d S N RS WS 104d T 7 e Yo
I “ 7
0d8 0 d
/ | |
-10 d8m f -10 dém: i T
/ |
20 dgm - 20 dBm
- |
/ " 2o o Fopem
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502153 GHz 10.87 dam ML L 2,50468 GHz 11.00 dam
T1 1 2,5862567 GHz 6.02 dBm Oce Bw 13.486513487 MHz T1 L 25861289 GHz 4,44 dBm Oce Bw 17.782217762 MHz
T2 1 2.6017433 GHz 5.83 dam T2 1 2.5039111 GHz 5.23 dam
L ] J - ( JU J ) wo

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

Conducted Band Edge

LTE Band 38 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

(%]

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.80 dB

Mode Auto Sweep

Ref Level 30,00 dém  Offset 16.80 d&

Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

E.l AvgPwr
Limit §heck PABS | SPURIGHECHBEKARS_ PARS
20 dhp_ln BPURIOUS INE_ABS PABS A 20 th‘.‘E SPURIQUS _LINE_ABS PA
10 dBm }“l 10 dBm -
0 de J | 0dem J
-10 dBm 7 ] i\ -10 dBm l
SPURIDUS_LINE_ABS 1 1
-30 dBm |
o o oy i A al
-50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56369 GHz -32.38 dBm -7.38 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61963 GHz 21.17 dBm -8.83 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56500 GHz -29.27 dém -16.27 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62002 GHz -13.50 dBm -3.50 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -19.41 d&m -9.41 dé 2.621 GHz 2.625 GHz 1.000 MHz 2.62122 GHz -20.50 dBm -10.90 de
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -14.49 dBm -4.49 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62512 GHz -30.51 dBm -17.51 dB
2,570 GHz 2.575 GHz 100,000 kHz 2,57034 GHz 22.76 dBm -7.24 d& .66 GHz 2.645 GHz 1,000 MHz 2.62830 GHz 33.06 dbm 6.06 dB
—
Y
Il j [ £
Dater 1 15:38:46 15:16:49

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 16.80 de

Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr (@1 tvgPwr
Limit ¢heck PAES | SPURIGHECHEEK)
20 dhifE_$PURIOUS LINE_ABS PABS zudkmp 5PURIO INE_ABS PASS
10 dBm — 10 dBm—i—
WY hdas
o e { G cern }
-10 dém 7 ! 10 dem 1
e e ™| J E l
SPURIOUS, LINE_ABS j,,n’ / 20 d8m \ [
-30 dBm i “— -30 dem
s |
. RS P . 0 b bl _ L
50 dgm -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | |
2,545 GHz 2.564 GHz 1.000 MHz 2.56398 GHz -30.47 dBm 5,47 db 2.615 GHz 2.620 GHz 100.000 kHz 2.61623 GHz 8.12 dbm
2.564 GHz 2.565 GHz 1.000 MHz 2.56498 GHz -27.65 dém -14.65 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -21.41 dBm
2,565 GHz 2,560 GHz 1,000 MHz 2,56889 GHz -16.35 dem -6.35 db 5.621 GHz 5.625 GHz 1.000 MH2 3.62130 GHz ~18.72 dBm
2.569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -20.64 dBm -10.64 db 2.625 GHz 2.626 GHz 1,000 MHz 2.62528 GHz 30.83 dbm
2.570 GHz 2.575 GHz 100.000 kHz 2.57377 GHz 8.86 dBm -21.14 dB .626 GHz 2.645 GHz 1.000 MHz 2.62677 GHz 32.02 dBm
)i ) i
15 15:44:09
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG371211B

LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

[_] ] o
Spectrur |l Spectrum 7
Ref Level 30.00 dBm  Offset 16,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
20 dh’_[_n-! BPURIOUS ) INE_ABS PABS " 20 dhi_‘[_llP. 'PllHlﬁ IS_LINE_ABS PASS
10 dBm ﬁ 10 dBm . i
ode ! |\ 0 dBm ’
-10 dem . J \ -10 dBm ’ l
SPURIOUS_LINE_ABS 20 dem I
<30 dam “ -30 dem—|
inprtle b i "
-50 dem
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | (| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz 2.504 GHz 1.000 MHz 2.56280 GHz =32,72 dbm 772 dB 2,615 GHz 2.620 GHz 100.000 kHz 261966 GHz 21.16 dBm -8.84 d8
2.564 GHz 2.565 GHz 1.000 MHz 256443 GHz -29.74 dBm -16.74 dB 2.620 GHz 2.621 GHz 100.000 kHz 262001 GHz -13.91 dBm -3.91d8
2565 GHz 2.560 GHz 1.000 MHz 256891 GHz -20.27 dém -10.27 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62102 GHz -21.46 dem -11.45 d&
2.569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -14.90 dBm 2,625 GHz 2.626 GHz 1,000 MHz 2.62517 GHz -32.67 dBm -19.67 dB
2.570 GHz 2.575 Gz 100.000 kHz 2.57033 GHz 21.62 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62618 GHz -33.71 dBm -8.71 dB
Y
Il i [ "
Pates d Soadnabe 1. 15:48:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectrur Spectrum v
Ref Level 30.00 dBm  Offset 16,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 th“H BPURIOUS INE_ABS PABS 20 dhi‘!‘:‘p SPURIOUS _LINE _ABS PAES
10 dBm 10 dBm
ode
-10 d8m 7
A AR - |
SPURIOUS_LINE_ABS /‘ |
-30 deém W
) R T uwuﬂtﬂw‘ 40 dem tbilyggelirb
-50 d8m -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56382 GHz -29.09 dBm -4.09 d& 2.615 GHz 2.620 GHz 100.000 kHz 2.61685 GHz .99 dbm -23.01 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56486 GHz -27.72 dém -14.72 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -24.17 dBm -14.17 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -17.71 dém -7.71de 2.621 GHz 2.625 GHz 1.000 MHz 2.62106 GHz -20.07 dBm -10.07 de
2.560 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -21.65 dém -11.65 dB 5 625 GH= 2626 GHz 1,000 MHz 262501 GHe 231,71 dbm S18.71 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57120 GHz 7.50 dBm -22.50 dB .626 GHz 2.645 GH2 1,000 MH2 262671 GHz 33,45 dBm ~5.45 dB
Y
)i i )
Date: 1 15 : 1.AUG.2023 15:45:29
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ssanranas. FCC RADIO TEST REPORT Report No. : FG371211B

LTE Band 38 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

Spectrur mr|| Spectrum 7
Ref Level 30.00 dBm  Offset 16.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
o0 dh’_u! BPURIOUS ) INE_ABS PABS 4 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem “1 10 dBm . \
ode l 0dBm j
-10 dam . \ -10 dem J k
SPURIDUS_LINE_ABS -20 dem [
30 dBm f ,_. ;
S4B, T I ¢ S i T T T T ETTr  TRTTIV X I e Fyoeers 0
50 dBm
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